
C
b

J
a

b

c

d

a

A
R
R
A
A

K
A
L
S
B
O

1

t
i
d
w
fi
b
m
s
w
c
b
t
s
6
r

S
T

0
d

Journal of Hazardous Materials 178 (2010) 81–88

Contents lists available at ScienceDirect

Journal of Hazardous Materials

journa l homepage: www.e lsev ier .com/ locate / jhazmat

ombined treatment of domestic wastewater with landfill leachate
y using A2/O process

ianheng Yua,b, Shaoqi Zhoua,c,d,∗, Weifeng Wangc

College of Environmental Science and Engineering, South China University of Technology, Guangzhou 510006, PR China
Datansha Sewage Treatment Plant, Guangzhou 510163, PR China
State Key Laboratory of Subtropical Building Science, South China University of Technology, Guangzhou 510641, PR China
Key Laboratory of Environmental Protection and Ecoremediation of Guangdong Higher Education Institutions, PR China

r t i c l e i n f o

rticle history:
eceived 22 May 2009
eceived in revised form 2 January 2010
ccepted 9 January 2010
vailable online 18 January 2010

eywords:

a b s t r a c t

A set of anaerobic–anoxic–aerobic (A2/O) bioreactor system was designed and used to treat domestic
wastewater mixed with landfill leachate in Datansha Sewage Treatment Plant in Guangzhou, south China.
The optimal mixing proportion of combined treatment of domestic wastewater with landfill leachate and
the optimal operating conditions for the removal efficiencies of nitrogen by using Taguchi orthogonal
array test was conducted to evaluate the influence of parameters. The results showed that: the optimal
volume ratio of landfill leachate and domestic wastewater in the A2/O process was 1:500. The average

+

naerobic–anoxic–aerobic (A2/O) process
andfill leachate
ewage wastewater
iological nitrogen removal
rthogonal array test

removal efficiencies of NH4 -N, TN and COD was achieved to be 96.5%, 61.0% and 81.7%, respectively in
the case of the hydraulic retention time (HRT) of 11 h, dissolved oxygen (DO) of 3 mg L−1, the mixed-liquid
return ratio (r) of 200% and sludge return ratio (R) of 80% in the case of the confirmatory experiment. The
pilot scale (3.8 m3) investigation results were applied in the large-scale (220,000 m3/d) combined treat-
ment of sewage wastewater with landfill leachate in Guangzhou Datansha Domestic Sewage Wastewater
Treatment Plant. The removal efficiencies of COD, NH4

+-N, T-N and T-P were 82.65%, 92.69%, 57.10% and

76.55%, respectively.

. Introduction

Landfilling, compared to other technologies such as incinera-
ion and composting, is a common way to dispose of solid waste. It
s reported that about 90% of the municipal solid waste (MSW) is
isposed of in landfills in China. Landfill leachate, comes from the
aste degradation in landfill sites, especially those from aged land-
ll sites, has been a challenge for complete treatment economically
y both biological or combined treatment with physico-chemical
ethods. The focuses of old landfill leachate treatments are the

ignificant amount of ammonium, high organic matter contents
ith non-biodegradable organic substances, such as humic-type

onstituents, etc. As a result, the surface water pollution caused
y landfill leachate may appear to be significant. It was reported

hat the surface water which was 4 km far from a landfill site was
eriously polluted [1]. Moreover, the quality of groundwater over
0 m depth was reported to be influenced by landfill leachate. The
emoval of organic matters (measured as chemical oxygen demand

∗ Corresponding author at: College of Environmental Science and Engineering,
outh China University of Technology, Guangzhou 510006, PR China.
el.: +86 20 39380579; fax: +86 20 85511266.

E-mail address: fesqzhou@scut.edu.cn (S. Zhou).

304-3894/$ – see front matter © 2010 Elsevier B.V. All rights reserved.
oi:10.1016/j.jhazmat.2010.01.046
© 2010 Elsevier B.V. All rights reserved.

COD and biological oxygen demand BOD) and ammonium nitrogen
(NH4

+-N) in landfill leachate are essential before it is discharged
into natural environments.

There were mainly two methods for the combined treatment
of landfill leachate. One was the physical–chemical treatments
of landfill leachate, such as coagulation flocculation [2], chemi-
cal precipitation [3], ammonium stripping [4], membrane filtration
[5] and activated carbon adsorption [6], etc. Another was biolog-
ical methods including anaerobic treatment by upflow anaerobic
sludge blanket (UASB) [7], aerobic treatment by sequencing batch
reactor (SBR) [8] and membrane bioreactor [9]. Furthermore, the
post-treatment of physico-chemical method, such as reverse osmo-
sis (RO) and Fenton oxidation [10] methods were the necessary
options for the subsequent treatment of biological (both anaer-
obic and aerobic including anoxic) processes for the treatment
of landfill leachate. RO has been widely and successfully used
in secondary treatment of leachate effluent from biological pro-
cesses in many countries owing to its ability to retain both organic
and inorganic contaminants [11–14]. However, some 30% of total

concentrated leachate effluent could be generated after treat-
ment by using RO technology in engineering scale [14]. It was
very expensive and difficult to perform the further treatment
and purification [15–17] for the concentrated leachate effluent
generated by RO process because of the large amounts of recal-

http://www.sciencedirect.com/science/journal/03043894
http://www.elsevier.com/locate/jhazmat
mailto:fesqzhou@scut.edu.cn
dx.doi.org/10.1016/j.jhazmat.2010.01.046


8 dous M

c
[

t
i
l
i
i
L
o
o
o
k
d
t
w
l
G
W
a
w
g

m
l
n
g
b
c
e
e

•

•

•

•

i
a
s

The influent consisted of domestic wastewater mixed with land-
fill leachate at proper ratios. The leachate used in the experiment
was obtained from the XFL landfill site, which received about 7500 t
of domestic solid wastes per day. Leachate samples were collected,
and stored in a regulating reservoir at Datansha Sewage Wastewa-
2 J. Yu et al. / Journal of Hazar

itrant and non-biodegradable organic substances it contained
18–20].

Guangzhou is a metropolitan in South China with the popula-
ion of over 13 million. The average daily municipal solid wastes
n 2008 were estimated to be 9476 t/d. However, there is only one
andfill site, Xingfeng Municipal Solid Waste Sanitary Landfill (XFL),
s available for the landfilling of solid wastes. The designed capac-
ty for landfilling solid wastes was 2500 t/d before 2005, and the
andfill Leachate Treatment Plant in XFL was designed on the basis
f the above-mentioned capacity, by using combined treatment
f UASB and SBR together with RO processes [17]. The effluent
f leachate from the Landfill Leachate Treatment Plant has been
ept to meet the strict discharge limits. However, the capacity
esigned for the landfill leachate treatment was much lower than
he amount of leachate generated because of the increase of solid
astes accepted by XFL. Therefore, the combined treatment of

andfill leachate with sewage wastewater was recommended in
uangzhou. As a result, Guangzhou Datansha Domestic Sewage
astewater Treatment Plant (total capacity: 550,000 m3/d) with

naerobic–anoxic–aerobic (A2/O) process (capacity: 220,000 m3/d)
as recommended for the combined treatment of landfill leachate

enerated from XFL in recent years.
Biological nitrogen removal is the major concern for the

ixture and treatment of domestic sewage wastewater with
andfill leachate because of the high concentration of ammo-
ium in leachate. The anaerobic–anoxic–oxic (A2/O) process is a
ood option for achieving complete biological nitrogen removal
y simultaneous/coupled nitrification and denitrification pro-
esses. The mechanisms of nitrification and denitrification can be
xplained by the stoichiometric reactions derived on the basis of
lectron flow balance, as listed by Eqs. (1)–(4) [21–23].

Nitrification (nitrite pathway):

10 + 3fs
60

NH4
+ + 1 − fs

4
O2 + fs

4
HCO3

−

= fs
20

C5H7O2N + 1
6

NO2
− + 5 − 3fs

15
H+ + 10 + 9fs

60
H2O (1)

Nitrification (nitrate pathway):

5 + 2fs
40

NH4
+ + 1 − fs

4
O2 + fs

4
HCO3

−

= fs
20

C5H7O2N + 1
8

NO3
− + 5 − 4fs

20
H+ + 5 + 6fs

40
H2O (2)

where fs is the fraction of electron donors coupled to cell
(C5H7O2N) synthesis.
Denitrification (nitrate pathway):

1
4

(COD) + 28 − 23fs
140

NO−
3 = fs

28
C5H7O2N + 1 − fs

10
N2 ↑ +(others)

(3)

Denitrification (nitrite pathway):

1
4

(COD) + 26 − 23fs
78

NO−
2 = fs

26
C5H7O2N + 1 − fs

6
N2 ↑ +(others)

(4)

The amount of chemical oxygen demand (COD) required for den-
trifications by nitrate or nitrite to nitrogen gas varies in an range
ssociated with the yield of microorganisms (Y), as Eqs. (5) and (6)
hown, respectively.
COD
N-NO3

= 2.86
1 − 1.628Y

(5)

COD
N-NO2

= 1.714
1 − 1.628Y

(6)
aterials 178 (2010) 81–88

The amount of COD required by denitrification of nitrate to N2
is associated with the yield of microorganisms (Yx/c) or fs.

Nevertheless, a number of affective factors such as the ratio of
leachate to sewage waste water, the concentration of dissolved
oxygen (DO), the hydraulic retention time (HRT), the mixed-liquid
return ratio (r), the sludge return ratio (R) as well as the removal
efficiencies of COD, NH4

+-N, total nitrogen (T-N), need to be con-
sidered for achieving high performance and the optimal operation
of A2/O process for the combined treatment of sewage wastewater
with leachate. However, it is difficult to find any related published
report for consideration. Therefore, in this study, an A2/O bioreac-
tor (3.8 m3) system simulating the available engineering scale A2/O
system (220,000 m3/d) was designed and used for an experimental
scale investigation of the mixture treatment. The design of exper-
imental methodology using Taguchi orthogonal array was applied
to evaluate the influence of four factors (HRT, DO, r, R).

The objective of this paper was to evaluate the feasibility and
optimal mixture proportion for combined treatment of landfill
leachate and domestic wastewater in engineering scale properly.

2. Materials and methods

2.1. Experimental apparatus

The experimental apparatus consisted of an A2/O bioreactor, a
regulating tank, three submersible pumps, an air compressor and
a setting tank (Fig. 1). The bioreactor was made of steel-plate, with
total volume of 3800 L, have four compartments.

The first compartment was typically operated as an anaerobic
zone, followed by an anoxic zone, with the remaining two compart-
ments with separate aeration control as aerobic zones. The volume
ratio of anaerobic, anoxic and aerobic zone was 1:1.6:5. The settling
tank was also made of steel-plate, with a volume of 900 L capac-
ity. The effective depth of water was 1.1m. The on-line sensors for
measuring DO and temperature was installed in the system. The
mixed-liquid return ratio, sludge return ratio and influent flow can
be adjusted by the submersible pumps.

2.2. Microorganisms and substrate

Activated sludge added to the experimental bioreactor was
obtained from the concentrated sludge vessel at Datansha Sewage
Treatment Plant. The mixed liquid suspended solids (MLSS) were
about 12,000 mg L−1.
Fig. 1. Schematic diagram of the A2/O process. (I) Anaerobic; (II) anoxic; (III) aer-
obic1; (IV) aerobic2; (V) Settling tank. (1) Influent, (2) stirrer, (3) diffuser, (4) air
pressure, (5) mixed-liquid return, (6) sludge return, and (7) effluent.



J. Yu et al. / Journal of Hazardous Materials 178 (2010) 81–88 83

Table 1
Characteristics of domestic sewage and landfill leachate (mg L−1).

Domestic sewage Landfill leachate

BOD5 70–150 4000–12000
COD 100–300 8000–20000
NH4

+-N 15–35 1500–3800
T-N 20–40 2000–8000

t
d

h
n
o
w
t
N
a
t
a

2

n
w
w
D
5
w
C

n
s
m
d
f
c

T
t
[
t
f

L

w
t
I
c

L

Table 3
Factors in orthogonal array experimental design.

Level Factor

A-HRT (h) B-DO (mg L−1) C-r (%) D-R (%)

T
C

NO3
−-N 0.0 4–20

NO2
−-N 0.0 2–12

T-P 1.5–2.8 0.86–56.0

er Treatment Plant. The characteristics of the landfill leachate and
omestic wastewater are listed in Tables 1 and 2.

According Table 1, it was not difficult to find that landfill leachate
[...]
33.7 16.0 73.6 52.5
30.2 16.4 75.0 54.1
29.4 14.6 76.6 58.2
20.9 13.7 84.0 59.7



86 J. Yu et al. / Journal of Hazardous Materials 178 (2010) 81–88

Table 10
A L9(34) orthogonal array and experimental results.

Factor COD removal efficiency (%) NH4-N removal efficiency (%) T-N removal efficiency (%)

A B C D

Column

1 2 3 4

1 1(11) 1(2) 1(100) 1(60) 72.2 91.3 55.9
2 1 2 2 2 81.7 98.8 63.8
3 1 3 3 3 79.6 99.6 57.1
4 2(9) 1 2(200) 3 71.4 85.3 48.4
5 2 2(3) 3 1 74.2 90.3 51.2

o
H
d
f

o
r
a
T

K
e

e
t
f
i
c
t
A
o
D

3

p
m

w
a
a
f
C

T
T

6 2 3 1 2(80) 75.8
7 3(7) 1 3(300) 2 64.8
8 3 2 1 3(100) 66.9
9 3 3(4) 2 1 65.5

n the removal efficiency of nitrogen in A2/O process were strong.
owever, the overall process of A2/O system for nitrification and
enitrification together with the removal of COD depend upon a
ew individual factors and their interactions.

The determination of optimal multiple factors for the optimal
peration of A2/O process in this study was based on the maximum
emoval efficiency of COD, NH4

+-N and TN. A L9(34) orthogonal
rray was used in this experimental design [30,31] according to
able 3. The results of orthogonal experiment are listed in Table 10.

Calculating the average value of each column for horizontal K1,
2, K3 and the range of each column. The analysis of the orthogonal
xperiment is shown in Table 11.

The removal efficiency of NH4
+-N and T-N obtained by consid-

ring interactive factors ranged from 72.2% to 99.6% and from 36.3%
o 63.8%, respectively, while the removal efficiency of COD ranged
rom 64.8% to 81.7%. The optimal combination of the experiment
s the tested factor levels resulting in the largest values of the per-
entage removal of NH4

+-N, TN, and COD. Based on this principle,
he influential sequence of the four factors for the three criteria was
BDC and the optimal formulation was A1B2C2D2. As a result, the
ptimal values of individual factors in this study were HRT = 11 h,
O = 3 mg L−1, r = 200% and R = 80%.

.3.2. Confirmatory experiment under near optimal condition
A confirmation experiment was carried out to verify the optimal

arameters obtained from the orthogonal array test. The experi-
ental results were shown in Fig. 2 after operated for 45 days.
The average removal efficiencies of NH4

+-N, T-N, COD and T-P
ere 96.5%, 61.0%, 81.7% and 80.9%, respectively. The A2/O system
chieved high and stable removal efficiencies of NH4
+-N, T-N, COD

nd T-P after 15 operation days. Moreover, the removal efficiency
or COD was over 82% during all the experiments, indicating that
OD removal was only slightly affected by the variation of all indi-

able 11
he analysis of the orthogonal experiment.

A B C D

COD K1 77.8 69.5 71.6 70.6
K2 73.8 74.2 72.8 74.1
K3 65.7 73.6 72.8 72.6
R 12.1 4.8 1.2 3.5

T-N K1 58.9 48.1 47.9 47.8
K2 48.6 52.3 49.5 49.9
K3 39.3 46.5 49.4 49.1
R 19.6 5.8 1.6 2.1

NH4
+-N K1 96.6 82.9 87.2 86.2

K2 89.3 89.1 87.0 87.8
K3 75.8 89.6 87.4 87.7
R 20.8 6.7 0.3 1.6
92.2 46.1
72.2 39.9
78.2 41.8
77.0 36.3

vidual factors. The removal efficiency of NH4-N and T-N increased
at the beginning and was stable after 15 days, maintaining the high
removal efficiencies of 98% and 63%, respectively, while the removal
efficiency of T-P decreased gradually from 84% to 79%.

3.3.3. Application in engineering scale
Guangzhou Datansha Domestic Sewage Wastewater Treat-

ment Plant was the first constructed large-scale (total capacity:
550,000 m3/d) sewage treatment plant in Guangdong Province,
South China. The concentrations of COD, NH4

+-N, T-N and T-P in
sewage wastewater are relatively low because of the subtropical
and rainy climate of the city. As listed in Table 3, the concentra-
tions of COD, NH4

+-N, T-N for control of this experimental study
were 85.8 mg L−1, 25.2 mg L−1, 28.6 mg L−1, respectively. Generally,
the concentration of T-P in Guangzhou sewage wastewater ranges
from 1.5 mg L−1 to 2.8 mg L−1. Therefore, combined treatment of
sewage wastewater with high organic loading wastewaters, such
as landfill leachate and fecal wastewater, etc. was considered.
As mentioned above, the anaerobic–anoxic–aerobic (A2/O) system
(capacity: 220,000 m3/d) in Guangzhou Datansha Domestic Sewage
Wastewater Treatment Plant was recommended to be constructed
for the combined treatment of landfill leachate generated from XFL
because of the significant insufficient treatment capacity of landfill
leachate in XFL.

We applied the pilot scale investigation results in the large-scale
combined treatment of sewage wastewater with landfill leachate.
As described above, the optimal operation parameters obtained
by the orthogonal experiment, i.e., HRT = 11 h, DO = 3 mg L−1,
r = 200% and R = 80% was applied in the optimal operation of the
220,000 m3/d of A2/O system. Though it was very difficult to con-

trol the mixture ratio exactly to be 1:500 in engineering scale, very
good removal efficiencies were achieved, as shown in Table 12, the
mean data for a whole year of 2008 (365 days) indicated that the
pilot scale experimental results were valuable and effective.

Fig. 2. The removal efficiencies of NH4
+-N, T-N, COD and T-P of the system.



J. Yu et al. / Journal of Hazardous Materials 178 (2010) 81–88 87

Table 12
Concentrations of COD, NH4

+-N, T-N, T-P in engineering scale operation of sewage wastewater with leachate (mean data of 365 days).

Year 2008 COD (mg L−1) NH4
+-N (mg L−1) T-N (mg L−1) T-P (mg L−1)

Month Influent Effluent Influent Effluent Influent Effluent Influent Effluent

1 182.00 31.20 34.14 3.38 37.09 17.23 2.34 0.60
2 141.97 32.86 29.99 4.40 32.77 19.21 1.87 0.63
3 226.73 36.33 45.85 6.32 60.27 18.88 2.74 0.73
4 249.92 34.69 52.57 4.46 55.29 18.75 2.31 0.24
5 170.54 32.99 37.55 4.45 40.16 19.39 1.79 0.53
6 159.47 30.08 28.78 1.25 32.57 15.53 1.28 0.12
7 191.21 29.80 35.72 1.39 39.30 17.39 1.60 0.12
8 178.00 31.20 36.33 0.89 39.74 18.47 1.65 0.28
9 171.10 34.20 36.69 1.12 40.08 17.94 1.66 0.49
10 171.71 33.02 41.1 1.58 43.79 18.97 1.98 0.65
11 179.74 31.36 46.43 2.55 49.59 17.76 2.15 0.68
12 214.91 30.52 29.21 1.42 33.79 16.89 2.51 0.53

Mean 186.44 32.35 37.86 2.77 42.04 18.03 1.99 0.47
9

C
t
N
r
9
c
t
r
n
s
a
e
5
e
T
t
h
a
W
t
m
a
p
d
e

Removal efficiency 82.65%
China Discharge Standard (GB18918-2002),
level 1B

40.0

It is evident that the mean data of concentrations of effluent
OD, NH4

+-N, T-N and T-P in 2008 (365 days) have been kept below
he discharge limits of China Standard (COD ≤ 40 mg L−1, NH4

+-
≤ 8 mg L−1, T-N ≤ 20 mg L−1, T-P ≤ 1.0 mg L−1). Furthermore, the

emoval efficiencies of COD, NH4
+-N, T-N and T-P were 82.65%,

2.69%, 57.10% and 76.55%, respectively. These high removal effi-
iencies of pollutants in mixed wastewater were achieved among
he ranges obtained by the orthogonal experiment (Table 10). The
emoval efficiency (mean data of 365 days) of COD (82.65%) in engi-
eering scale (220,000 m3/d) was greater than that of the pilot
cale (3.8 m3, 77.4% in case of mixture ratio = 1:500 in Table 4)
nd was similar to the control one (82.3%). However, the removal
fficiencies of NH4

+-N and T-N in engineering scale (92.69% and
7.10%, respectively) were a little bit lower that those of pilot scale
xperiment (95.0% and 58.3% in case of mixture ratio = 1:500 in
able 4). Therefore, the main problem for the removal of pollu-
ants in combined sewage wastewater with landfill leachate was
ow to enhance the removal efficiency of nitrate by denitrification
nd promote the removal efficiency of total nitrogen accordingly.
e have been trying to improve the optimal operation and con-

rol of the processes, the denitrification process was improved. We
easured the concentrations of nitrate and nitrite for anaerobic,
noxic and aerobic process in the engineering vessels for the latest
eriod of 32 days (from November to December 2009). The mean
ata for nitrite were less than 0.1 mg L−1, while the mean data of
ffluent nitrate was 5.35 mg L−1, as shown in Fig. 3.

Fig. 3. The concentrations of NO3
− at different processes in the system.
2.69% 57.10% 76.55%
8.0 20.0 1.0

It was illustrated in Fig. 3 that the nitrate concentration in
anaerobic and anoxic processes were much lower that that in aer-
obic process, the mean data of nitrate concentrations in anaerobic,
anoxic and aerobic processes were 0.54 mg L−1, 1.77 mg L−1 and
5.96 mg L−1, respectively. The effluent concentration of nitrate was
much lower that those obtained in the pilot scale experiments.

4. Conclusions

A pilot scale of A2/O bioreactor was designed and used for
investigation of combined treatment of mixed sewage wastewa-
ter with landfill leachate. The results revealed that the optimal
mixture ratio of landfill leachate and domestic wastewater was
1:500. The average effluent concentrations of COD, NH4-N and TN
could be maintained below the discharge limit for Chinese Dis-
charge Standard (level 1B: COD ≤ 40 mg L−1, NH4

+-N ≤ 8 mg L−1,
TN < 20 mg L−1,T-P ≤ 1.0 mg L−1).

The orthogonal array test was designed and used to investigate
the optimal combination of four individual factors for the nitrogen
removal in the mixture wastewater. The results demonstrated that
HRT was the most major factor. The optimal conditions for the A2/O
system were HRT = 11 h, DO = 3 mg L−1, r = 200% and R = 80%.

A confirmatory experiment was carried out using the optimal
formulation. This combination of parameter values enabled the
system to achieve high removal efficiencies for nitrogen, phos-
phorus and organic compounds. The average removal efficiencies
of NH4-N, T-N, COD and T-P were 96.5%, 61.0%, 81.7% and 80.9%
respectively.

The pilot scale (3.8 m3) investigation results were applied in
the large-scale (220,000 m3/d) combined treatment of sewage
wastewater with landfill leachate in Guangzhou Datansha Domes-
tic Sewage Wastewater Treatment Plant. An 1-year period of
operation results showed that the optimal orthogonal array test
results were valuable and effective. The removal efficiencies of
COD, NH4

+-N, T-N and T-P were 82.65%, 92.69%, 57.10% and 76.55%,
respectively. The effort for enhancing removal efficiency of nitrate
was successful through the optimal operation and control of the
A2/O processes.

Acknowledgements
The author also wish to thank the State Ministry of Science and
Technology (2008BAE64B05), the Department of Guangzhou Envi-
ronmental Protection Bureau and Science and Technology Bureau
(2205EC000288, 2006C13G0081 200803) and the State Key Lab-



8 dous M

o
C

R

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[
ter treatment plant modeling and simulation: state of the art, Environ. Model.
8 J. Yu et al. / Journal of Hazar

ratory of Subtropical Building Science (2008ZA09, 2009ZB05) of
hina for their financial supports.

eferences

[1] W.C. Boyle, R. Kham, Chemical treatment of leachate from sanitary landfills,
JWPCF 46 (1974) 1776–1791.

[2] A. Amokrane, C. Comel, J. Veron, Landfill leachates pretreatment by coagulation
flocculation, Water Res. 31 (1997) 2775–2782.

[3] B. Calli, B. Mertoglu, B. Inanc, Landfill leachate management in Istanbul: appli-
cations and alternatives, Chemosphere 59 (2005) 819–829.

[4] E. Diamadopoulos, Characterization and treatment of recirculation stabilized
leachate, Water Res. 28 (1994) 2439–2445.

[5] K. Linde, A.S. Jonsson, Nanofiltration of salt solution and landfill leachate,
Desalination 103 (1995) 223–234.

[6] K. Imai, I.Y. Onuma, R. Sudo, Biodegradation and adsorption in refractory
leachate treatment by the biological activated carbon fluidized bed process,
Water Res. 29 (1995) 687–694.

[7] K.J. Kennedy, E.M. Lentz, Treatment of landfill leachate using sequencing batch
and continuous flow upflow anaerobic sludge blanket (UASB) reactors, Water
Res. 34 (14) (2000) 3640–3656.

[8] K. Ewa, K. Dorota, Organics removal from landfill leachate and activated sludge
production in SBR reactors, Waste Manage. 26 (2006) 1140–1147.

[9] L. Niina, L. Antero, V. Jari, Landfill leachate treatment with sequencing batch
reactor and membrane bioreactor, Desalination 191 (2006) 86–91.

10] S.Q. Zhou, H.C. Zhong, Y.C. Hu, Fenton oxidation cooperated with PFS coagu-
lation and SBR for deepen treating a mature landfill leachate, Environ. Sci. 29
(2008) 2201–2205.

11] F.Y. Li, K. Wichmann, W. Heine, Treatment of the methanogenic landfill leachate
with thin open channel reverse osmosis membrane modules, Waste Manage.
29 (2009) 960–964.

12] D. Trebouet, J.P. Schlumpf, P. Jaouen, F. Quemeneur, Stabilized landfill leachate
treatment by combined physicochemical-nanofilteration processes, Water Res.
35 (2001) 2935–2942.

13] T.A. Kurniawan, W.H. Lo, G.Y. Chan, Physico-chemical treatments for removal of
recalcitrant contaminants from landfill leachate, J. Hazard. Mater. B 129 (2006)

80–100.

14] Z.J. Li, S.Q. Zhou, J.H. Qiu, Combined treatment of landfill leachate by biological
and membrane technology, Environ. Eng. Sci. 2 (2007) 497–507.

15] L.J. Morais, P.P. Zamora, Use of advanced oxidation processes to improve the
biodegradability of mature landfill leachates, J. Hazard. Mater. 123 (2005)
181–186.

[

[

aterials 178 (2010) 81–88

16] S.P. Cho, S.C. Hong, S.I. Hong, Photocatalytic degradation of the landfill leachate
containing refractory matters and nitrogen compounds, Appl. Catal. B 39 (2002)
125–133.

17] A. Lopez, M. Pagano, A. Volpe, A.C. Di Pinto, Fenton’s pretreatment of mature
landfill leachate, Chemosphere 54 (2004) 1005–1010.

18] K.H. Kang, H.S. Shin, H. Park, Characterization of humic substances present in
landfill leachates with different landfill ages and its implications, Water Res.
36 (16) (2002) 4023–4032.

19] M.A. Nanny, N. Ratasuk, Characterization and comparison of hydrophobic
neutral and hydrophobic acid dissolved organic carbon isolated from three
municipal landfill leachates, Water Res. 36 (2002) 1577–1584.

20] J.L. Su, C.F. Ouyang, Nutrient removal using a combined process with acti-
vated sludge and fixed biofilm, Water Sci. Technol. 34 (1–2) (1996) 477–
486.

21] S.Q. Zhou, Stoichiometric equations and relationships of biological nitrogen
removal, J. South China Univ. Technol. 26 (3) (1998) 124–126.

22] S.Q. Zhou, Stoichiometry of biological nitrogen transformations in wetlands
and other ecosystems, Biotechnol. J. 2 (2007) 497–507.

23] S.Q. Zhou, Theoretical stoichiometry of biological denitrifications, Environ.
Technol. 22 (8) (2001) 869–880.

24] APHA, Standards Methods for the Examination of Water and Wastewa-
ter, 20th ed., American Public Health Association, Washington, DC, USA,
1998.

25] G. Taguchi, System of Experimental Design. Quality Resources, vol. 1, Kraus,
New York, USA, 1987.

26] S.Y. Mohan, K. Sirisha, R.S. Rao, P.N. Sarma, Bioslussy phase remediation
of chlorpyrifos contaminated soil: process evaluation and optimaization by
Taguchi design of experimental (DOE) methodology, Ecotoxicol. Environ. Safety
68 (2007) 252–262.

27] W. Xiaolian, P. Yongzhen, W. Shuying, Influence of wastewater compition on
nitrogen and phosphorus removal and process control in A2O process, Biopro-
cess Biosyst. Eng. 28 (2006) 397–404.

28] J.A. Baeza, D. Gabriel, J. Lafuente, Effect of internal recycle on the nitrogen
removal efficiency of an anaerobic/anoxic/oxic (A2/O) wastewater treatment
plant (WWTP), Process Biochem. 39 (2003) 1615–1624.

29] K.V. Gernaery, M.C.M. Van Loosdrecht,.M. Henze, Activated sludge wastewa-
Software 19 (2003) 763–783.
30] L.R. Mason, F.R. Gunst, L.J. Hess, Statistical Design and Analysis of Experiments,

second ed., John Wiley & Sons, New York, 2003, pp. 247–254.
31] C.R. Hicks, Fundamental Concepts in the Design of Experiments, Oxford Uni-

versity Press, New York, 1993.


	Combined treatment of domestic wastewater with landfill leachate by using A2/O process
	Introduction
	Materials and methods
	Experimental apparatus
	Microorganisms and substrate
	Analytical methods

	Results and discussion
	Optimal mixture ratio of landfill leachate to domestic wastewater
	Influence of individual factors
	Effect of DO on nitrogen removal
	Effect of HRT on nitrogen removal